SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 12

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

(=]

pectrum
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.91 dBm) ™M1[1] 16.05 dBm)
699.94620 MHZ 700.47000 MHZ]
20 ol 20 s
e 26.00 dB - A ndB 26.00 dB
04 A P ,,éw-\_nw\ 1.222400000 MHZ, 104 T Al i D SN 3.015000000 MHZ|
Qfactor | 572.6 | Q factor | 232.3)
od i od : i
T 2 Ty 2
~1od :f At -0 d = 3
] g / \
20 d 1 + 20 di 7 C
/ \ o i / S
Pl ] [ AV R i ~
-40 di
50 df 50 d
-6 df -60 di
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 699.9462 MHz 14.91 dBm nd@ down 1.2224 MH2 M1 700.47 MHz 16.05 dBm nd@ down 2015 MHZ
T 1 699.0986 MHz -10.91 dbm nd8 26.00 dB TL L 696,9895 MHz -10.10 dBm n 26,00 d8
T2 1 700.321 MHz -11.03 d8m Q factor 572.6 T2 1 702.0045 MHz -9.91 dBm Q factor 232.3
L ) - L I ) L
Date: 12.ALG.2020 01.04.43 Date: 12.A4UG.2020 01:26:29
ectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.49 dBm) ™M1[1 16.64 dBm)
707.60350 MHz 707.73380 MHZ]
= ndB 26.00 dB @ 1T = 26.00 dB
10d [ e e / 1.208400000 MHz 104 e /N 3.015000000 MHz
Il Qfactor | 585.6 { Q factor 234.7)
/
od 0al y 3
£l J 5
-10 -10 d +
/ / |
20 d . 20d . -
30 / o e N*/f P L
Sl VAT ]
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.6035 MHz 15.49 dBm nd@ down 1.2084 MHz M1 1 707.7338 MHz 16.64 dBm nd@ down 2015 MHZ
T 1 706.8986 MHz -10.23 dbm nd8 26.00 dB TL L 705.9895 MHz -9.38 dBm n 26,00 d8
T2 1 708.107 MHz -10.57 dém Q factor 5BS.6 T2 1 709.0045 MHz -9.14 dBm Q factor 234.7

I

Date: 12.AUG.2020 01.07.48

L J

U

Date: 12, AUG 2020 01:29:34

J

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

L J

Date: 12.AUG.2020 01.0852

DCate: 12.AUG 2020 01:20.38

)
i
Ref Level 30.00 GBm  Offset 11,20 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 11,20 db @ RBW 100 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt BWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 53 dm| MiL1] 16.41 dbm)
715.53780 MHz . 713.30120 MHZ]
20 (\ﬁ 26.00 dB| 2 ndB - 26.00 dB|
104 et Vo i ANt T P 1.219600000 MHz, 104 e i’ St -1 D “»\ 3.050900000 MHZ
i Qfactor | 586.7 | Q factor 233.8)
od 0 i
¢
-0 d -10 di
20 df 20 df
I - —
Sy e Sy ey e =
40 d -40d
-50 df -50 di
60 df -60 de
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 715.5378 MHz 15.33 dBm nd@ down 1.2198 MHz ML 713.3012 MHz 16.41 dBm nd@ down 3.0509 MHZ
T fy 714.6845 MHz -10.37 dam nds 26.00 dB TL L 7129775 MHz -9.46 dam nds 26,00 da
T2 1 715.9042 MHz -10.45 dBm q factor 586.7 T2 1 716.0285 MHz -9.51 dam q factor 233.8
Jl [ Jjd (]

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 12

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

pe:
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™11 14.54 dBm)| MI[1] 15.47 dBm
700.57100 MHzZ| 706.7170 MHz
= 26.00 dB @ nds y 26.00 dB
04 R T 4.945000000 MHZ| 104 A L g e, 9.730000000 MHz
7 141.7 7 Q factor 72.6
{ /
od 0 di '
La T}
10 df ‘-\' -10 o F
20 d 20 d
T 7
L . g a e b S
30 = ] PACA= RN T v v =30
Py, PN B
-40 d -40 de
50 d -50 di
-60 d 60 d
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 700.571 MHz 14,54 dam nd8 down 4.945 MHz ML 706.717 MHz 15.47 dBm ndB_down 9,73 MHZ
TL 1 699.042 MHz -11.59 dbm nd8 26.00 dB TL L 659,165 MHz -9.81 dBm n 26.00 dB
T2 1 703.988 MHz -11.06 d8m Q factor 141.7 T2 1 70B.B9S MHz -10.18 dém Q factor 72.6
L ) - L I ) L
Date: 12.AUG.2020 01.33.44 Date: 12.AUG 2020 020959

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.6a dBm) ™M1[1] 1690 dBm)
706.57100 MHz o 706.6210 MHz,
20 20 -
nd 26.00 dB X i ndp 26.00 dB
w0 - ALy B 4.925000000 MHz 104 | N I A, 9.930000000 MHZ|
T Q factor A 143.5 7 Q factor \ 71.2
[ h
o d
- i
R ‘\
20d #
I |
| | - A
20 e ATave ey -
-40 ds 40 df
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 706.571 MHz 13.63 dam nd8 down 4.925 MHz ML L 706.621 MHzZ 16.30 dam nd8 down 9,93 WHz
T 1 705.052 MHz -12.44 dBm nd8 26.00 dB TL L 702.505 MHz -9.91 dBm n 26,00 d8
T2 1 709.978 MHz -12.35 dém Q factor 143.5 T2 1 712.435 MHz -9.40 dBm Q factor 71.2
L U J wa L JU J ..

Date: 12.AUG.2020 01:38:50 Date: 12 AUG 2020 0213:04

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 14.15 dbm)| MI[1] 16.39 dBm
713.61000 MHz ot 712.8180 MHz,
1L
= T 26.00 dB @ _ e 26.00 dB
o PN L ST 4.925000000 MHz 104 P et e Vs Wi T VNN ©.830000000 MHZ|
T 144.9 7 Q factor ‘\ 72.5
o d 0 di !
! 1f
-10 df - 10 d
/ /
204 i 20d .
¢ o
LAY D . -
-aury Lo Sy -3 =]
40 df 40 de
50 d S0 d
60 d -60 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 713.61 MHz 14,15 dam nd8 down 4.925 MHz ML L 712,818 MHz 16.39 dam nd8 down 9,83 WHZ
T 1 711.042 MHz -12.13 dbm nd8 26.00 dB TL L 706.105 MHz -10.09 dBm nd8 26,00 d8
T2 1 715.968 MHz -11.48 dBm Q factor 144.9 T2 1 715.935 MHz -9.24 dBm Q factor 72.5
L U J wa L JU J L]
Date’ 12.AUG 2020 01:37.53 Date: 12 AUG 2020 0214:08
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042245-02B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.09 1.09 2.70 2.72 4.49 4.48 9.03 9.01 - - - -
Middle CH 1.09 1.09 2.72 2.73 451 4.47 9.01 9.03 - - - -
Highest CH 1.09 1.09 2.70 2.72 4.48 4.49 9.05 9.03 - - - -
Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.10 - 2.72 - 4.51 - 9.07 - - - - -
Middle CH 1.09 - 2.73 - 4.48 - 9.05 - - - - -
Highest CH 1.09 - 2.73 - 4.50 - 9.01 - - - - -
TEL : 886-3-327-3456 Page Number D A12-12 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

L I ]

Date 12.AUG.2020 00:56:24

pectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,20 db e RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.75 dBm) ™M1[1] 16.53 dBm)
- 700.16710 MHz - 699.30950 MHZ,
- rnlse By X 1090900091 MHz I Occ B 1088111888 MHz,
oAt Ve iaied hilia' A e POV ]
10d 104 =
o4 ] 0d
7 \ i \
/ \ / Y
-10 df “ -10 d T
| / |
204 20d .
\n I i
LY AAVA S AN Ay 30 g s / LAV SN R
40 df -40 di
50 df 50 d
-6 df -60 di
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 700.1671 MHzZ 16.75 dam ML 599,3805 MHz 16.53 dam
T 1 599.15175 MHz 9.51 dBm Oce Bw 1.090305051 MHz TL L 699.15734 MHz 10.03 dBm Oce Bw 1.086111688 MHz
T2 1 700.24266 MHz 9.93 dam T2 1 700.24545 MHZ 9.38 dam
[ ! ( ) ! =
Date: 12.L/G.2020 00:50.01 Date: 124052020 00:50:13
ectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,20 db e RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.67 dBm) ™M1[1] 15.25 dBm)
- " 707.03010 MHz - 707.58950 MHZ]
] o By 1.088111888 MHz c B 1088111888 MHz,
PNV SN A e Ao W .
10d | 104 -
o4 0d
\ /
-1 d - 10 di /
z0d [ \ 20 d {
2 7 T ° ! \
] a0 _ nt TATA |
T ¥ T L AT AT N
-40 di
50 df 50 d
&nd -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.0301 MHz 16.67 dam ML L 707.5895 MHz 15.25 dam
T 1 706.95455 MHz 10.05 dBm Oce Bw 1.088111688 MHz TL L 706.95455 MHz 8.26 dBm Oce Bw 1.086111688 MHz
T2 1 708.04266 MHz 10.95 dam T2 1 708.04266 MHZ 8.41 dam

U ]

Date: 12 AUG 2020 00:56:12

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

L ) ]

Date: 12.AUG.2020 005818

o
v
Ref Level 30.00 GBm  Offsel 1120 oB & RBW 30 kHz RefLevel 30,00 Bm  Offset 11,20 dB & RBW 30 kHz
o att 30dB BWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att 30 dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.05 dm| mili]
71537550 MH
20 bt ’ 20 =
[PSPN FS olce B 1.088111888 MHz R _oceBw 1.093706294 MHZ|
Lo P T ~ okl e Wt
10d —_ 10d i
0 di 0
h! h!
-t0d “ -10d
\\
20 Y 20 i
S A -~ -
- . 30 = o
AR T i vy 29 g ~ T
-40d -40 d
50 df -50 di
60 d -60 db
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 715.3755 MHz 16.05 dBm ML 715.2133 MHz 14.95 dBm
TL 1 714.75175 MHz 10.45 dBm oce Bw 1.088111888 MHz T1 1 714.75455 MHz 8.60 dBm oce Bw 1.093706294 MHZ
T2 1 715.83985 MHz .95 dbm T2 1 715.84825 MHz 8.35 dbm

I ]

DCate: 12.AUG 2020 00:56:31

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-13 of 41




seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 12

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

pe
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.64 dBm) ™M1[1] 17.63 dBm)
- 701.10540 MHz - 701.30320 MHZ]
. ] _ 2.697302697 MHz - 2.721278721 MHZ
e e s
10d 104
! /
o d I 0 di
-tod ; -10d J"
/
20d ‘[ Y 20 d
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 701.1054 MHz 18.64 dam ML 701.3032 MHz 17.63 dam
T 1 599.15135 MHz 11.37 dBm Oce Bw 2.697302697 MHz TL L 699.13337 MHz 10.32 dBm Oce Bw 2.721278721 MHz
T2 1 701.84865 MHz 10.99 dam T2 1 701.85465 MHZ 9.90 dam
L ) L I ) L
Date: 12.4UG.2020 01:11:47 Date: 12.4UG.2020 01:11:59

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.20 dBm) ™M1[1] 17.41 dBm)
- 1] 708.00950 MHz - M1 707.80570 MHZ]
— g A 2.721278721 MH 2.727272727 MH
A s i S A o (BN SNPSPN SERNN [V AN s <
10 d T 10 di f
/ \ !
o di i 0 di y .
-10 df L A -10 d \
/ \ \
204 1 " 20d i
. |, - v SN ~ ~ 1 o ol
Al =~ |26 wa
40 df 40 de
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.0095 MHz 18.20 dam ML 707.8057 MHz 17.41 dam
T 1 706.13936 MHz 11.59 dBm Oce Bw 2.721278721 MHz TL L 706.13936 MHz 11.04 dBm Oce Bw 2.727272727 MHz
T2 1 708.86064 MHz 12.23 dam T2 1 708.86663 MHZ 10.81 dam
L U J L JU J
Date’ 12.AUG 2020 01118110 Date: 12 AUG 2020 01:17:58

Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

o
v
Ref Level 30.00 GBm  Offset 1120 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,20 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att 30de SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.12 dém| mili] 16.68 dBm|
M1 715.50100 MHzZ| s 713.20530 MHz
e qeciu X, 2.697302697 MHz & i, Occ By 2.715284715 MHz
g B e it SR .}‘-H Rl R ot VAT e ? N
10 df = 10 d
i |
0 di 0
-10 df 10 di \‘
\
20 d 20 di A
20 7 20 —
/ AT .
- |-aer
|-3088m oy 7
40 df 40 d
50 df 50 di
60 d -60 db
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 715.501 MHz 18.12 dBm ML 713.2053 MHz 16.68 dém
TL 1 713.15135 MHz 10.88 dém Oce Bw 2.697302697 MH2 TL 1 713.13337 MHz 11.91 dBm oce Bw 2.715284715 MHZ
T2 1 715.84865 MHz 11.98 dBm T2 1 715.54865 MHz 10.33 dBm
L I ) - L I ) L
Date: 12.AUG.2020 01.20.05 Date: 12.AUG. 2020 01:20:17

TEL : 886-3-327-3456 Page Number 1 Al2-14 of 41
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG042245-02B

LTE Band 12

Lowest Channel / 5MHz /

QPSK

Lowest Channel / 5MHz / 16QAM

Date: 12.AUG.2020 01.40.47

pectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 0 dE SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.96 dBm) 14.49 dBm)
702.60900 MHz 699.60200 MHZ,
= o - 4.485514486 MHz @ .,I’\ 4.475524476 MHZ
A A A A S e . P i
g ¢ 104 W el
04 ; L 04 |
} / \ /
-10 -10 d
/ \ /
[ /
204 : 3 20d f
/ L n \ .
£ f - = =
A AT Ao it
-40 di
50 df 50 d
-6 df -60 di
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 702.508 MHz 15.96 dam ML 699.602 MHzZ 14,49 dBm
T 1 £99.25225 MHz 10.21 dBm Oce Bw 4,485514456 MHz TL L 699.26224 MHz 9.34 dBm Oce Bw 4,475524476 MHz
T2 1 703.73776 MHz 10.92 dam T2 1 703.73776 MHZ 11.45 dam

I ]

DCate: 12.AUG.2020 01:40:59

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

I ]

Date: 12.AUG.2020 01.47.10

ectrum o =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.91 dBm) ™M1[1] 15.25 dBm)
0 . 708.09900 MH?Z| - 707.97000 MHz
- P ~ Occ Bre 4.505494505 MHz Occ B 4.465534466 MHz
YN (PUNRPN SN S SOV O p g BT T et A
10d ¥ 104d 4
o d ,’ 0 d L
\
-10 -10 d .
Y
\
20 d 20 d
| \
\ s o ks o \
T A R =T
-40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 708.039 MHz 15.91 dBm ML 707.97 MRz 15.25 dem
TL 1 705.24226 MHz 10.61 dBm Oce Bw 4.505454505 MHz TL L 705.27223 MHz 8.94 dBm Oce Bw 4.455534466 MHz
T2 1 709.74775 MHz 11.09 d8m T2 1 709.73776 MHz 10.22 dBm

U ]

Date: 12 AUG 2020 01:46:56

Highest Channel / 5MHz /

QPSK

Highest Channel / 5MHz / 16QAM

) ]

Date: 12.AUG.2020 01.49.05

o
v
Ref Level 30.00 GBm  Offset 1120 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,20 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
16.08 dm| mili]
714.42900 MHzZ|
20 - 4.475524476 MHz ® , '}- oOce Bw . 4.485514486 MH|
P S, I A e 2
104 i 104 5 AN, A VA %
{ / ‘
g od )
/ \
-0 d -10 di - ‘\
20 d ] 20 di /
{ i \
Ja, I . S POV Ve | —
n o St
WY
-40d -40 d
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz )
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 714.420 MHz 16.08 dBm ML 711,762 MHz 14.83 dBm
TL 1 711.26224 MHz 12.29 dém Oce Bw 4.475524476 MHz TL 1 711.26224 MHzZ 10.08 dBm oce Bw 4. 485514486 MHZ
T2 1 715.73776 MHz 11.83 dBm T2 1 715.74775 MHz 10.14 dBm

- I ]

Cate: 12.AUG.2020 D1:49.17

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-150f 41




ssamons. FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

Date: 12.AUG.2020 01:55.18

pectrum
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.67 dBm) 16.70 dBm)
- 704.7990 MHz - 705.2190 MHz,
T —n - B e 9.030960031 MHz o — 9.010989011 MHZ
- ~ . [ RV
10d 104
. [ \ . {
o ' 0 1 b
/ | |
104 10 d t T
J" \\ ! \
204 v 20d + ) ;
- = e /
‘-s"d-/ 1 ™ T . A~ P ‘\r
-40 ds -40 di
50 df 50 d
&nd -60 di
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 704.798 MHz 17.67 dam ML 705.219 MHz 16.70 dam
T 1 599.4845 MHz 11.71 dBm Oce Bw 9.030965031 MHz TL L 599.5045 MHz 11.14 dBm Oce Bw 9.010969011 MHz
T2 1 708.5158 MHz 11.42 dam T2 1 70B.5155 MHz 11.40 dam

L I ]

DCate: 12.AUG 2020 01:55:30

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I ]

Date: 12.AUG.2020 020141

ectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.04 dBm) ™M1[1] 16.68 dBm)
- I 705.8420 MHz - i 706.5210 MHz,
" N S CRRYE, 9.010080011 MHz - X, Occ By 9.030969031 MHZ
S . WA T AT el PN Vo
10d 104
] |
d P !
o 7 0 \
-10 df f -10 d T “I
20d [ Y
~ o \
s / N AT Ve — LA
a—— -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705,842 MHz 17.04 dBm ML L 706.521 MHz 16.68 dam
T 1 702.9845 MHz 11.14 dBm Oce Bw 9.010985011 MHz TL L 702.9645 MHz 11.37 dBm Oce Bw 9.030969031 MHz
T2 1 711.9958 MHz 11.00 dam T2 1 7120155 MHz 9.87 dam

L U ]

Date: 12 AUG 2020 02.01:29

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

L ) ]

Date: 12.AUG.2020 02.03.35

o
v
Ref Level 30.00 GBm  Offset 1120 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,20 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.87 dBm| mili] 16.04 dBm|
20 708.7220 MHzZ| - 708.2430 MHz
e v, - CBse-, 9.050949051 MHZ| - : 9.030969031 MHZ|
10d 10d - - -
{ /
0 di 0
[ f
BUE! -10d
f i
20 di -
" P ae SV v/
ALY e ~
P
-40d -40 d
50 df -50 di
60 d -60 db
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 708.722 MHz 17.87 dém ML 708.243 MHz 16.04 dBm
TL 1 706.4845 MHz 12.15 dém Oce Bw 9.050945051 MHz TL 1 706.4845 MHz 10.86 dBém Oce Bw 9.030969031 MH2z
T2 1 715.5355 MHz 12.03 dBm T2 1 715.5155 MHz 9.97 dbm

L I J -

DCate: 12.AUG 2020 020347

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 12

Lowest Channel / 1.4MHz / 64QAM Lowest Channel / 3MHz / 64QAM

pectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.23 dBm) ™M1[1] 16.46 dBm)
0 ) 699.98810 MHz - M1 700.42210 MHz
Ok Bwe 1.099300639 MHz, X, Oce Bw 2715284715 MHz]
WAL VLN S ALY T SN LS S
wd ?1 - - 10 d ¥
I
od ‘ od
! |
10 df -10 o /‘ -
20 d 20 d f
. Vi M
a0 ~ P g o =
PRI RPEERY IR S -
N el v
-40 ds 40 df
50 d 50 d
-60 d 60 d
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 599.9881 MHz 14,23 dam ML 700.4221 MHz 16.46 dBm
TL 1 599.15175 MHz 6.95 dBm Oce Bw 1.099300699 MHz TL L 699.15135 MHz 9.36 dBm Oce Bw 2.7152B4715 MHz
T2 1 700.25105 MHz 7.21 dam T2 1 701.86663 MHZ 10.21 dam
L ) L I ) L
Date: 12.AUG.2020 01.04:31 Date: 12.AUG. 2020 01:26:17

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

ectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1+.16 dBm) ™M1[1] 17.04 dBm)
- 707.21750 MHz - I 707.29020 MHZ]
T g Occ B 1085314685 MHz X Occ By ! 2.727272727 MHZ
Ernsin] Y AT N 12
04 o A 104 - -
i T \
i A . |
o / I 0
/ \ /
10 d - - -10 di
/ !
204 :
f o " —”f o Y a
30 A -
-40 ds 40 df
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.2175 MHz 14,16 dam ML 707.2002 MHz 17.04 dBm
T 1 706.95734 MHz 9.18 dBm Oce Bw 1.085314685 MHz TL L 706.13936 MHz 10.38 dBm Oce Bw 2.727272727 MHz
T2 1 708.04266 MHz 8.32 dam T2 1 708.86663 MHZ 10.00 dam
L U J L JU J
Date’ 12.AUG 2020 01:07:37 Date: 12 AUG 2020 01:29:23

Highest Channel / 1.4MHz / 64QAM Highest Channel / 3MHz / 64QAM

o
v
Ref Level 30.00 GBm  Offsel 1120 oB & RBW 30 kHz RefLevel 30,00 Bm  Offset 11,20 dB & RBW 100 kHz
o att 30dB BWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att a0de SWT 10 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.19 dBm| mili] 15.58 dBm|
20 715.19090 MHzZ| - . 713.60690 MHz
| 7 Oce B 1.088111888 MHz » OccBw 2.727272727 MHz
— S R T S
w0 e P EANR 104 T u T
0 _ 0 ; \,
y
BUE! ¥ -10d \
\ \
20 d T 20 di , Y
[ \ s -~ i
-30 > - 3 o = e <
s e o TV de s
et AN
-40d -40 d
-50 d -50 di
60 d -60 db
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 715.1805 MHz 14.19 dBm ML 713.6069 MHz 15.58 dBm
TL 1 714.75734 MHz 8.49 dBm Occ 8w 1.088111888 MHz TL L 713.13936 MHz 9.18 dém Occ 8w 2.727272727 MHz
T2 1 715.84545 MHz 7.43 dém T2 1 715.66663 MHz 10.44 dBm
L I J - L I J -
Date: 12.AUG.2020 01.08.40 Date: 12.AUG. 2020 01:20.26
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seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 12

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

pectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att a0de SWT 19 ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.67 dBm) ™M1[1] 15.72 dBm)
- 700.36100 MHz - . 706.0180 MHz,
Occ B 4.505404505 MHz OFe By 9.070929071 MHZ
A Al ) P P | T
o4 Y, LN «*T 10d ¥ H‘F\
| / \
o4 0d
/ 4 f
| /!
-10 df -10 d
204 20d
/ 4 - e PR
A PO AT aaaia o e -3l
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 700.381 MHz 14.67 dam ML 706.018 MHz 15.72 dam
T 1 £99.25225 MHz 8.68 dBm Oce Bw 4.505494505 MHz TL L £99,4845 MHz 9.92 dBm Oce Bw 9.070929071 MHz
T2 1 703.75774 MHz 9.35 dam T2 1 70B.5554 MHz 9.42 dam
L ) L I ) L
Date: 12.4UG.2020 01:33.33 Date: 12.AUG.2020 0209:47

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.9 dBm)| 15.49 dBm)
707.04000 MHz X
= - Occ B 4.475524476 MHz @ 050049051 MHz,
/ \ { \
i Il | A L
o 0 |
/ 4 / \
10 d - -10 di !
204 / \ 20d )
‘ el L
|40 dn A e LAY S¥arrea s ey =
40 df 40 df
50 d S0 d
&nd -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.84 MHz 13.93 dam ML L 710.057 WAz 15.49 dam
T 1 705.26224 MHz 9.04 dBm Oce Bw 4,475524476 MHz TL L 702.9845 MHz 9.66 dBm Oce Bw 9.050949051 MHz
T2 1 709.73776 MHz 8.14 dam T2 1 712.0355 MHz 10.57 dam
L U J L JU J
Date’ 12.AUG 2020 01:38.38 Date: 12 AUG 2020 0212:53

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

o
v
Ref Level 30.00 GBm  Offset 1120 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,20 dB & RBW 300 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.81 dBm| mili] 17.90 dBm|
20 714.00900 MHzZ| - M1 709.3620 MHz
Oce B 4.495504496 MHz o RS . OccBu 9.010989011 MHz
T ; A . Ty N L e S e A
e £l . - Vi Ay 104d ¥ =
/ | / \
0 | 0 . T
! \ / \
-t0d -10d : -
/ \
] . / \
20 20
i ~
| A, / .
J \ . g e
-38-CBm) 30 -
40 df 40 d
50 df 50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 714.008 MHz 13.81 dBm ML 709.362 MHz 17.90 dém
T1 1 711.24226 MHz 8.85 dBm oce Bw 4.495504496 MHz T1 1 706.4645 MHz 10.01 dBm oce Bw 9.010989011 MHZ
T2 1 715.73776 MHz 9.27 dbm T2 1 715.4755 MHz 9.75 dbm
L I ) - L I ) L
Date: 12.AUG.2020 01.37.41 Date: 12.AUG 2020 0213:56
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seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK
Lowest Band Edge / 1 RB Highest Band Edge / 1RB

S um mVJ
Ref Level 30.00 dBm  Offset 11,20 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURICRUS INE_ABS PASS
20 dIB!I'F“H PURIOUS INE_ABS PABS I! 20 UB!!':i‘p ; S
A
10 dBm i \\ 10 dém f \
ode k 0 dem }
-10 dBm -10 dBm /
SPURIOUS_LINE_ABS L\ JJ
20 dem 20 dem 7
-30 dBm ,L, -30 dem—y-
-40 dBm f T -40 dBn it
g \
/
50 dBm T
" . A : m
b [ P IS S
B 60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||[Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,87777 MRz ~30.60 dBm -17.60 05 714.000 Miz | 716,000 MMz 100,000 Kiz o o169 cBm _Eml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99915 MHz -33.14 dém -20.14 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00854 MHZ 3108 dBm 1308 db
599.000 MHz 701.000 MHz 100.000 kHz 699,26274 MHz 21.88 dBm -6.12 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -30.57 dBm -17.57 dB

i :

Date: 12.AUG 2020 00:54:38

i (|

Date: 12 AUG 2020 01:02:57

Lowest Band Edge / Full RB Highest Band Edge / Full RB

:%:' Spec 1
Ref Level 30.00 dBm  Offset 11,20 dB Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck | SPURIGHEGHBEKARS_ PARS
i B 3 3 Line _$PURIOUY INE_ABS PABS
20 UIBII';‘“J PURIOUS INE_ABS 20 dém
10 dem I,f ¥ \ 10 dem '\
ods fJ | 0 dem \
-10 d8m ‘J \ -10 dB
SPURIOUS_LINE_ABS | ¥
-20 dem ‘\ -20 dBm
-30 dBm -30 dpm
_ﬁ,,,wmq‘ "-
e m‘l
40 dBm 40 dem .
AT
-50 dam -50 dem S—
- -
S DRSS \an-____
B0 A -60 dBm —
Start 690.0 MHz 3003 pts stop 701.0 MHz | ||[Start 714.0 MAz 3008 pts Stop 725.0 Mz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
£90.000 MHz 598,900 MHz 100.000 kHz 698.88666 MHz -32.96 d&m -19.96 dé 714.000 MHz 716.000 MHz 100.000 kHz 715,41958 MHz 13.57 dBm -16.43 dB
£58.500 MHz £99.000 MHz 30,000 kHz 608,32453 MHz -36.01 dBm -23.01 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.06638 MHz -35.35 dBm -22.35 dB
599.000 MHz 701,000 MHz 100.000 kHz 69978621 MHz 14.14 dBm -15.86 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.37 dBm -19.37 de
: . . . . X .
Jj N il ™
Date: 12.AUG 2020 00:51:37 Dete: 12.AUG.2020 00,5054
TEL : 886-3-327-3456 Page Number 1 A12-19 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

pectrum =] se um
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGIE CHNEKABS PABS
: ; ; ABS Line _§PURIQU$_LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 'l\ 20.dhif Fj'\
10 dBm / ‘ 10 dBm f’ \
0 de 'l 0dem j
-10 d8m ] -10 dem
SPURIOUS_LINE_ABS lw J)
-20 dem W‘ -20 dBm ﬂ
-30 dBm 7 -30 dem i
-40 dBm //. ﬂ \\M -40 duff&u
-50 dBm Yt Mﬁ \
] L
et _-/\L"-—‘"*‘MA_L._,.__\_ — -
B HaT -60 dBm:
Start 690.0 MHz 3003 pts stop 701.0 MHz | |[[Start 714.0 Mz 3008 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -26.61 d&m -13.61 d8 714.000 MHz 716.000 MHz 100.000 kHz 715,76523 MHz 20.61 dem -9.10 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99785 MHz -25.43 dbm -12.43 dB 716,000 MHz | 716,100 MHz 30,000 kHz 716,00225 Wz -29.33 dBm -16.33 dB
599.000 MHz 701.000 MHz 100.000 kHz 699.24476 MHz 21.26 dem -8.74 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -30.27 dbm -17.27 dB
T
) i )
Date: 12.AUG.2020 00:53:38 Date: 12 AUG 2020 01-01:56
Lowest Band Edge / Full RB Highest Band Edge / Full RB
oo Spe. n :%:
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PARS
i B 3 3 3 Line _$PURIOUY INE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 ok
10 dBrm ("“”“""“"\\ 10 dar-.["‘ ;
o de / \ |
-10 d8m ‘}
SPURIOUS_LINE_ABS |‘
-20 dem T
-30 dBm
- d‘\
40 dom T e
50 dam — 50 dem —
 — fmmmimr ™ ~—
-60 dBm
Start 690.0 MHz 3003 pts stop 701.0 MHz | |[[Start 714.0 Mz 3008 pts Stop 725.0 Mz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow |  Rangeup | RBW | Frequency | Powerabs | Alimit |
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -34.13 dBm -21.13 dé 714.000 MHz 716.000 MHz 100.000 kHz 71483816 MHz 12.67 dBm -17.33 dB
£58.500 MHz £99.000 MHz 30,000 kHz £98.95410 MHz -37.63 dBm -24.63 d 716.000 MHz 716.100 MHz 30.000 kHz 716.05170 MHz -34.97 dBm -21.97 dB
599.000 MHz 701,000 MHz 100.000 kHz 700.07193 MHz 12.86 dBm -17.14 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -31.78 dBm -18.76 db
T
I il [ I

Date: 12,AUG.2020 00:52:37

Date: 12.AUG.2020 01:00:55

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 12/ 1.4MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS PABS
1 5 5 ABS Line SPURIO INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS - 20 dhim J‘\
10 dBm I 10 dém r
ode ] \ 0 dem {
-10 dBm -10 dBm
SPURIOUS_LINE_ABS ll J
20 dem ]ﬁ 20 dem “J
-30 dBm - -30 dBm f
-40 dBm 7 rf’\ 40 drf r
- ¥ \ i o,
-50 dBm -50 g A
K
R U N S o | [ N
BT -60 dBm
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -31.43 dém -18.43 d& 714.000 MHz 716.000 MHz 100.000 kHz T1e7 1728 Wi 19.64 dBm -mwl
£58.500 MHz £93.000 MHz 30.000 kHz £98.99775 MHz -31.04 dém -18.04 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 01064 MHz 30.27 dBm 177 de
£99.000 MHz 701,000 MHz 100,000 kHz £99,26474 MHz 19.67 dBm -10.33 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 Mz 30.93 dBm 1753db,
i T

i

Date: 12 AUG 2020 01:10:53

Date: 12, AUG 2020 01:06:44

Lowest Band Edge / Full RB Highest Band Edge / Full RB

oo Spe. n :%:

Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES | SPURIGHIE GliEk _ PABS
i B 3 3 ABS Line _$PURIOUY INE_ABS PASES
20 ﬂlﬁll';“e PURIOUS_)LINE_ABS 20 dbm
10 dBm A 10 dém el

ode / \l 0 dem ./ \‘
-10 dBm If \ -10 d8l \
\

SPURIOUS_LINE_ABS J

-20 dBm

l -20 d
-30 dBm -30 dm
—1 M J -
-40 dBm 40 dBm <
o -
e
-50 dam -50 dem =
_ ___..._a--""‘"/
R -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Sti 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  aAtimit Rangelow | RangeUp | RBW | Frequency | Powerabs | alimit |
690.000 MHz 698,900 MHz 100.000 kHz 698.87777 MHz -35.38 dBm -22.38 d8 714.000 MHz 716.000 MHz 100.000 kHz 71566533 MHz 11.51 dBm -18.49 db
698.900 MHz 699.000 MHz 30.000 kHz 698.99875 MHz -38.74 dBm -25.74 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00165 MHz -36.51 dBm -23.51 dB
699.000 MHz 701,000 MHz 100.000 kHz 70003996 MHz 11.49 dBm -18.51 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -32.75 dBm -19.75 dB
)
J il | 7
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seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 12/ 3MHz / QPSK
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, | ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS [A“ 20 dkine F\ﬁ s
10 dem ! \| 10 dém / 1
| B
0 de # ‘\ 0 dem i
-10 dBm h -10 dBm I
SPURIOUS_LINE_ABS \ X
20 dem 20 dem
E \\ il E il
30 dam it LN / ¥ 30 dBm J \ AN iy
-40 dem {”\ {,f W I‘ IA/ - (Ql derm P hY =
-50 dBm 7 ‘]‘. j b 50 dhi \ /\\\
BN S s T DU Ny
-BU a8 60 dem
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangel | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -26.24 dBm -13.24 08 S L 000 MHE | 716 PtD Wi 100,000 Kiz e 2150 cBm —aﬁl
£58.500 MHz £93.000 MHz 30.000 kHz 59899835 MHz -18.46 dem -5.45 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00095 MHz 1880 dBm co0de
599.000 MHz 702000 MHz 100.000 kHz £99.25325 MHz 21.53 dBm -8.37 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -26.30 dBm -13.30 dB

]" 1

Date: 12,AUG 2020 01:16:25

i

Date: 12 AUG 2020 01:24:43

Lowest Band Edge / Full RB Highest Band Edge / Full RB

x| Spe n :%:'
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GlinEARS_ PAES
i 1 3 3 3 Line SPURIOUS_LINE_|ABS. PAKS
20 ghine _BPURIOUS |INE_ABS J L
10 dem = -.-w-...\\ Vet w\\
0 d8 I[/M \ dBm ‘
-10 dem / 10 dem f
SPURIOUS_LINE_ABS / i
“20 dem l 20 dBm l
-30 dem \‘/Y -30 dem v
\,
- e
-40 dem B - 40 dem S ——— -
-50 dam — -50 dem
IR e .
- —
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stop 702.0 MHz (|| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -31.28 dém -18.28 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.11139 MHz .88 dBm -20.12 dB
£58.900 MHz £99.000 MHz 30.000 kHz 698.99995 MHz -27.23 dém -14.23 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00055 MHz -27.38 dBm -14.38 de
599.000 MHz 702.000 MHz 100.000 kHz 700.50160 MHz 10.14 dBm -19.86 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.05 dBm -18.05 dB

]" 1
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 12 / 3MHz / 16QAM

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, INE _|ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS /_ 20 dkine \E 8
[ [
10 dBm ! ‘l 10 dBm ‘ L]
ode f \ 0 dem ’
-10 d8m -10 dBm b
SPURIOUS_LINE_ABS \ [
-20 dem 20 dBm
A
-30 dem {f, M {J\I -30 dem a v
I th
-40 dam Mw L At A e —H
A A | AT
-50 dBm 4/‘ e 50/ ) \\‘
B 60 dBm S N N N
Start 690.0 MHz 3003 pts Stop 702.0 MHz (|| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
660.000 MAz 698,900 MHz 100,000 kHz 698,88666 MRz -25.76 dem -12.76 06 713.000 MHz 716,000 MHz 100 000 kHz T 5062 dbm _gﬁl
598.900 MHz 699,000 MHz 30.000 kHz 698,99835 MHz -18.53 dBm -5.53 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00095 MHz -10.92 dBm oo de
599.000 MHz 702.000 MHz 100.000 kHz 699.22627 MHz 21.01 dBm -8.00 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.61 dbm ~14.81 db
Y
Il 1 P
Date: 12.AUG 2020 011525 Date: 12 AUG 2020 D1-23:43
Lowest Band Edge / Full RB Highest Band Edge / Full RB
x| Spe n :%:'
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GlinEARS_ PAES
i 1 3 3 ABS Line SPURIOUS_LINE_|ABS. PAS!
20 ghine _BPURIOUS |INE_ABS 20 dkine 5
10 dem T T ey e UK LU ooy
0 dBi / \ dBm: L\
-10 dem - i |[[20 om '
SPURIOUS_LINE_ABS J |
-20 dém l -20 dBm l
-30 dem -30 dem
A R
-40 dem —— 40 dBm = —
PR e, |
el [
-50 dam — -50 dem
P By R
50 dem 50 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz (|| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -31.98 dém -18.98 d& 713.000 MHz 716.000 MHz 100.000 kHz 713.47203 MHz 8.85 dBm -21.15 dB
£58.900 MHz £99.000 MHz 30.000 kHz 698.59815 MHz -28.21 dém -15.21 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00055 MHz -28.03 dBm -15.03 de
599.000 MHz 702.000 MHz 100.000 kHz 700.14935 MHz 9.08 dBm -20.92 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.87 dBm -18.87 dB
Y
Il 1 | P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_|ABS PAS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine r\ 5
10 dBm ,/\‘ 10 dBm f
il L
ode ! \ 0 dem [
-10 dem I -10 dBm
SPURIOUS_LINE_ABS L J
-20 dem 20 dBm
-30 dBm 4 'l {ﬂ\ -30 dém (\\
-40 dem A . ‘J"L L A+ com I ¥
s0d fA l"L |/ | / H X \,.mf
50 dém 7 L I W 1 F50idem
S O AV — R )
-E0TETT -60 dem e
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -31.69 dém -18.69 d& L5000 MI | 716.040 Mz 100.000 kHz 71877075 Wi 19.66 dBm -mml
598.900 MHz 699,000 MHz 30.000 kHz 698,99975 MHz -23.43 dBm -10.43 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00018 MHe 2218 dBm 018 db
599.000 MHz 702.000 MHz 100.000 kHz 699.22627 MHz 19.54 dém -10.46 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.01 dBm -18.01 dB
Y
I 1 P
Date: 12.AUG 2020 01:28:30

Date: 12 AUG 2020 01:32:39

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

x| Spe n :%:'
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GlinEARS_ PAES
i 1 3 3 ABS Line SPURIOUS_LINE_|ABS. PAKS
20 ghine _BPURIOUS |INE_ABS J L
10 dBm 10 dBn
oS Y Il ~ o
0de } : dBm \
-10 dem A(lf-10 dem ;
SPURIOUS_LINE_ABS [ | ‘
“20 dem l 20 dBm ]-
-30 dem /{ -30 dem ‘v
e
Iy T
-40 dem —— f 40 dem S
[ ——
-50 dem e -50 dBm -
— ___f__,_,w ™~
=6l e -60 dem:
Start 690.0 MHz 3003 pts Stop 702.0 MHz (|| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  Alimit |
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -34.85 dBm -21.85 d& 713.000 MHz 716.000 MHz 100.000 kHz 713.63686 MHz 7.95 dBm -22.05 dB
£58.900 MHz £99.000 MHz 30.000 kHz 698.59965 MHz -29.65 dém -16.55 d 716.000 MHz 716.100 MHz 30.000 kHz 716.00305 MHz -29.29 dBm -16.29 dB
599.000 MHz 702.000 MHz 100.000 kHz 700.09540 MHz 7.85 dBm -22.14 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33.38 cBm -20.38 dB
Y
Il 1 | P
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seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 12 / 5MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 cvgPwr
Limit ¢heck PARS | SPURIGHE CHEEKARS_ PABS
Line _$PURIOUS_| INE_ABS PABS Line _§PURIOUS_LINE_ABS_| , | PASS

20 dBm “\ 20 dim

10 dBm

[
| i

0dp ’ \ 0 dem

N A

[
SPURIOUS_LINE_ABS \ F \
20 dBm } -20 dBm {
-30 dBm )r 1‘\ i"\ -30 dem Jj’ v\
-40 dem - ’““u'. - w‘,,m,‘.-\[i\ 40 5.,.,.L M‘f
\
-50 dBm /\ \ WW. \\-JW" L ﬂvdilam N’rﬁl
P RN R MATVAY M
. . e — R et s
B0 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -32.17 dém -19.17 dé 711.000 MHz 716.000 MHz 100.000 kHz 71565285 MHz 21.52 dBm -8.48 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99955 MHz -24.88 dBm -11.88 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00045 MHz -25.36 dBm -12.36 dB
£99.000 MHz 704.000 MHz 100.000 kHz 699.34216 MHz 21.65 dBm -8.35 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.57 dbm -18.57 db

]" 1

Date: 12,AUG 2020 01:45:25

i

Date: 12 AUG 2020 01:52:43

Lowest Band Edge / Full RB Highest Band Edge / Full RB

oo Spectrum :%:
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGHEGLNEKARS_ PARS
i B 3 3 3 Line _$PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 ok
10 de 10 dBm
" rw — i 'vw-.,\ E[/WWM\W‘WM’\NW\
0 dB ) l dBm: T
|
-10 d8m 10 dem -
SPURIOUS_LINE_ABS ; ‘ \
20 dam Hl 20 dBm H
-30 dem J -30 dBm
-40 dem > 1 -40 dBm ¥
S—
Sl T )
e e
-50 dem
-60 dem 50 dBm e~
Start 690.0 MHz 3003 pts stop 704.0 MHz | |[[Start 711.0 MAz 3008 pts Stop 725.0 Mz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
650.000 MHz 698.900 MHz 100.000 kHz 698.89555 MHz -35.94 dBm -22.94 dB 711.000 MHz 716.000 MHz 100.000 kHz 713.71978 MHz 7.82 dbm ~22.18 dB
£58.500 MHz £99.000 MHz 30,000 kHz £98.99436 MHz -32.58 dBm -19.58 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00295 MHz -32.60 dBm -19.60 d8
599.000 MHz 704.000 MHz 100.000 kHz 699.78571 MHz 7.90 dm -22.10 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -35.58 dBm -22.58 db
Y
)i ) | o
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS . 20 dkine r\ 8
10 dBm ‘“ 10 dBm I ‘
/| |
o0de } L 0 dém J ‘k
-10 dem ! -10 dBm —
SPURIOUS_LINE_ABS \ J \
-20 dem 20 dBm {
-30 dem \M /n[\ -30 dem
, . i ViERN
40 dem FPJ\' ). \ f “ 40 dem H['J Y
-50 dBm {/\ A};’,I \"\rl ,n”[I'I\UJ | Dﬂﬁuﬁ“’l \M“"M
s et i L
dem -60 dem
Start 690.0 MHz 3003 pts Stop 704.0 MHz ] (|| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -29.01 dém -16.01 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.63786 MHZ 20.61 dBm —-SWI
598.900 MHz 699,000 MHz 30.000 kHz 698,99955 MHz -24.56 dBm -11.56 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00035 MHz ~26.04 dBm 1304 dB
599.000 MHz 704.000 MHz 100.000 kHz 699.36214 MHz 21.01 dBm -8.00 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.79 dbm -18.79 db
Y
Il 1 P
Date: 12.AUG 2020 01:44:25 Date: 12 AUG 2020 D1-53:43
Lowest Band Edge / Full RB Highest Band Edge / Full RB
@ Spectrum :%:'
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GlinEARS_ PAES
i 1 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine _BPURIOUS |INE_ABS 20 dkine 5
10 dBm 10 dBm
T s - wmvﬂu«w—»‘wu«‘\
0 dBi f ; dBm: T
-10 dem , 1 %lﬂ dBm. ‘
SPURIOUS_LINE_ABS J ‘ \
20 dem : } ’!lzn dBm 1
.30 dam J}f -30 dem
-40 dem — 1 -40 dem y——=
B IS S oy i
-50 dam e -50 dem ~
=60 cBm; -60 dem: [~
Start 690.0 MHz 3003 pts Stop 704.0 MHz ] ||('Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | aAlimit |
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -37.09 dém -24.00 d& 711.000 MHz 716.000 MHz 100.000 kHz 712,97552 MHz 6.98 dBm -23.02 dB
£58.900 MHz £99.000 MHz 30.000 kHz 698.99735 MHz -34.42 dém -21.42 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00485 MHz -34.15 dBm -21.15 d8
599.000 MHz 704.000 MHz 100.000 kHz 70257852 MHz 7.065 dBm -22.94 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -35.72 dBm -22.72 dB
Y
Il i | P2
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seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 12 / 5MHz / 64QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS r\ 20 dkine r\ s
10 dem J \| 10 dém f \
0ds ‘f t 0 dem /I ‘!
-10 dBm ‘I -10 dém L
SPURIOUS_LINE_ABS / \‘ r k
-20 dém - -20 dém i
! 1
-30 dBm Ml /“\ -30 dem rj ‘
40 derm. ~ 1 11,‘ (| 0 cerm /V '\
-50 dBm / v \L,_,J" ,-/ H‘w ] k J‘f {\ -50 dem: MM
der -60 dBm ﬁ_'
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangel | RBW | Freguenc | Powerabs | ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -35.30 dm -22.30 d8 711.000 MHZ Esﬁ%lﬂz 100.000 kHz n‘?ﬁg MAz 19.65 dbm -mﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99585 MHz -28.89 dém -15.89 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00045 MHz 27.01 dBm 1401 de
£99.000 MHz 704,000 MHz 100,000 kHz £99,30719 MHz 19.21 dBm -10.79 d& 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 33.07 dBm 2007 db,

]" 1

Date: 12.AUG 2020 01:35:45

i

Date: 12 AUG 2020 01:39:54

Lowest Band Edge / Full RB Highest Band Edge / Full RB

oo Spe. n :%:
Ref Level 30.00 dBm _ Offset 11.20 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGIECHNEKARS PABS
' b 5 5 3 Line _$PURIOUS_LINE_ABS PASS
20 ghine —FPURIOUS_LINE_ABS 20 dbih
10 dem 10 dBm:
MW’NW‘W .,.Mm\ Aty it Rt gt pmnn ot b oy
0de | \ odem I‘|
-10 dem f 0 dem ]
SPURIOUS_LINE_ABS / \ \
-20 dem )l o ||| 20 dem L
.30 dem } -30 dem N‘{
-40 dom —— ". -40 dem N
Sy, R .
-50 dBm—1——= -50 dem -
-60 dam 60 dém S
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Sti 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  aAtimit Rangelow | RangeUp | RBW | Frequency | Powerabs | alimit |
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -38.36 dBm -25.36 d8 711.000 MHz 716.000 MHz 100.000 kHz 712,88560 MHz 5.77 dBm -24.23 db
698.900 MHz 599.000 MHz 30.000 kHz 508.99575 MHz -35.28 dBm -22.28 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00475 MHz -35.40 dBm -22.40 dB
699.000 MHz 704,000 MHz 100.000 kHz 702 56394 MHz 5.83 dBm -24.17 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -36.40 dBm -23.40 dB
T
J il | 7
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seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 12 / 10MHz / QPSK
Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS \ 20 chine 5 [
10 dBm ‘ 10 dBm I E
0ds I 0 dem Ll
J | / |
-10 dBm \ -10 dBm
SPURIOUS_LINE_ABS / \ H w
-20 dém {J \ -20 dém 7 T
-30 dBm -30 dem J |
j \4 o )L
40 dBm 40 dBm
ﬂ v\\ A JW‘ - /"" \i
50 dem ek IHJ w\? o i —Is.b\ m . o - AN
PN I M\I\*J'\’\/-\.J\ ,\,wj" b '\M/ L e Sl
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Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||[Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~30.15 dém ~26.15 d& 08 D0n MHE | 716 PtD iz 100,000 Kiz T 2110 cBm _Eml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99575 MHz -37.45 dém -24.45 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00435 MHz 35 95 dBm ~22.95 db
599.000 MHz 709.000 MHz 100.000 kHz £99.60440 MHz 21.46 dém -8.54 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 WMHz -38.53 dbm -25.53 db
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

o» Spe. n :%:

Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Sti 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | Powerabs | alimit |
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -36.88 d&m -23.88 d8 706.000 MHz 716.000 MHz 100.000 kHz 708.64236 MHz 5.09 dBm -24.91 db
698.900 MHz 699.000 MHz 30.000 kHz 698.98926 MH2z -39.14 dBm -26.14 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00395 MHz -37.54 dBm -24.54 dB
699.000 MHz 709,000 MHz 100.000 kHz 703 40060 MHz 4,99 dBm -25.01 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -36.06 dBm -23.06 dB
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LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

P

um

Ref Level 30.00 dBm  Offset 11.20 dB

SGL Count 100/100

Mode Auto Sweep
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um

Ref Level 20,00 dém Offset 11.20 db
SGL Count 100/100

Mode Auto Sweep
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Start 690.0 MHz 5003 pts Stop 709.0 Mz | |[ Start 706.0 Minz 3003 pis Stop 725.0 Mnz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz £98.900 MHz 100.000 kHz 09889555 MHz -37.64 dém -24.64 d 706.000 MHz 716.000 MAz 100.000 kHz 71543556 Mhz 20.45 dBm -0.55 dg
598.900 MHz 699,000 MHz 30.000 kHz 698,99456 MHz -37.28 dBm -24.28 dB 716,000 MH= 716,100 MH2 20,000 kHz 716.00255 MHz 37.42 dbm o447 dB
599.000 MHz 709.000 MHz 100.000 kHz £99.58442 MHz 20.50 dBm ~9.40 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -38.71 dBm -25.71 dB
Y
) i )
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Date: 12 AUG 2020 02:07:13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 11.20 dB

SGL Count 100/100

Mode Auto Sweep

Spe n

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

Date: 12,AUG.2020 01:57.54
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@1 AvgPwr [@1 avoPwr
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Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | Powerabs | alimit |
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -36.95 d&m -23.05 d8 706.000 MHz 716.000 MHz 100.000 kHz 71130965 MHz 4.25 dBm -25.75 db
698.900 MHz 699.000 MHz 30.000 kHz 698.96808 MH2z -39.76 dBm -26.76 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00015 MHz -39.25 dBm -26.25 dB
699.000 MHz 709,000 MHz 100.000 kHz 702 55145 MHz 4.22 dBm -25.78 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -36.85 dBm -23.85 dB
)
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LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
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Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,88666 MHz -41.94 dém -28.94 d& 706.000 MHz 716.000 MHz 100.000 kHz Ti41558 T 19.57 dBm -mml
598.900 MHz 699,000 MHz 30.000 kHz 698,99975 MHz -40.43 dBm -27.43 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00108 MHe 3852 dBm ~2t.82 db
599.000 MHz 709.000 MHz 100.000 kHz 699.62438 MHz 19.72 dém -10.28 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -42.07 dBm -29.07 dB
Y
I 1 P
Date: 12,AUG 2020 0212:00 Cate: 12 AUG 2020 02 16,06

Lowest Band Edge / Full RB Highest Band Edge / Full RB

oo Spe. n :%:
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Gheck PAES | SPURIGHEGHBEKARS_ PARS
i B 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 ok
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Start 690.0 MHz 3003 pts stop 700.0 MHz | |[[Start 706.0 MAz 3008 pts Stop 725.0 Mz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
£90.000 MHz 598,900 MHz 100.000 kHz 698,87777 MHz -30.09 d&m -26.09 dé 706.000 MHz 716.000 MHz 100.000 kHz 710.60040 MHz 3.06 dBm -26.94 db
£58.500 MHz £99.000 MHz 30,000 kHz £98.99655 MHz -41.82 dBm -28.62 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.01843 MHz -40.73 dBm -27.73 dB
599.000 MHz 709.000 MHz 100.000 kHz 705,27872 MHz 3.07 dém -26.93 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.14001 MHz -37.93 dBm -24.93 db
T
I il [ I
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Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum u%;" Spe 1 ué]
Ref Level 0.00 dém Offset 11.20 dB Mode Auto Swesp Ref Level 0,00 dém Offset 11.20 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
-10 difE— -10 ddft—
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
I —d T e
50 dBr 50 dem
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 248.51574 MHz -58.30 dBm -45,30 dB 30.000 MHz 690.000 MHz 100.000 kHz 360.00000 MHz -58.49 dBm -45.,49 dB
725,000 MHz 1.000 GHz 100.000 kHz 992.17033 MHz -57.52 dBm -44,52 dB 725,000 MHz 1,000 GHz 100.000 kHz 978.15934 MHz -57.77 dBm -44,77 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -43.30 dBm -30.30 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.24 dBm -31.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98325 GHz -42.47 dBm -29.47 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -42.42 dBm -29.42 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.88328 GHz -44,40 dBm -31.40 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89228 GHz -44.26 dBm -31.26 dB
_— _—
( )i ) (| ™) [ )i ] ) v

Dater 12 AUG 2020 00:5520

Date: 12 AUG 2020 00-56:01

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum e Spect 1 -
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS PAES
. I . R
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 der -40 dBm
7 iy J— ' fominmny P
-50 dBm -50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 249.83508 MHz -58.44 dBm -45.44 dB 30.000 MHz 690.000 MHz 100.000 kHz 513.70315 MHz -58.40 dBm -45,40 dB
725,000 MHz 1.000 GHz 100.000 kHz 940.24725 MHz -57.69 dBm -44,60 dB 725,000 MHz 1,000 GHz 100.000 kHz 985.30220 MHz -57.66 dBm -44,66 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -43.86 dBm -30.86 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -45.15 dBm -32,15 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -42.60 dBm -29.60 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89526 GHz -42,59 dBm -29,50 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89476 GHz -44.49 dBm -31.49 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.88928 GHz -44.55 dBm -31,55 dB
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LTE Band 12/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum u%;" pec 1 ué]
Ref Level 0.00 dém Offset 11.20 dB Mode Auto Swesp Ref Level 0,00 dém Offset 11.20 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
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] il 1 gt s
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-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 396.61169 MHz -58.66 dBm -45.66 dB 30.000 MHz 690.000 MHz 100.000 kHz 255.77211 MHz -58.58 dBém -45,58 dB
725,000 MHz 1.000 GHz 100.000 kHz 9653.59890 MHz =-57.71 dBm -44,71 dB 725,000 MHz 1,000 GHz 100.000 kHz 946.84066 MHz -57.58 dBm -44,53 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -43.82 dBm -30.82 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -44.80 dBm -31,680 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85127 GHz -42.35 dBm -29.35 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84877 GHz -42,33 dBm -29.33 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89478 GHz -44,40 dBm -31.40 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.88878 GHz -44 45 dBm -31.45 d&

( I J

Dater 12 AUG 2020 01:03:38
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Date: 12 AUG 2020 01:04:19

LTE Band 12 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum w
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS PAES
. I . R
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 der -40 dBm
] r - I — -
-50 dBm -50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 630.000 MHz 100.000 kHz 689.50525 MHz -58.45 dBm -45.45 dB 30.000 MHz 690.000 MHz 100.000 kHz 363.62819 MHz -58.48 dBm -45.48 dB
725,000 MHz 1,000 GHz 100.000 kHz 983.10440 MHz -57.76 dBm -44,76 dB 725,000 MHz 1,000 GHz 100.000 kHz 977.60989 MHz -57.35 dém -44,35 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -43.65 dBm -30.65 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.07 dém -31.07 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -42.41 dBm -29.41 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -42.45 dBm -29.45 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.87976 GHz -44.46 dBm -31.46 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89478 GHz -44.35 dBm -31,35 dB
\ I ) “ ( Il -
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LTE Band 12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Swesp

pec 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.20 dg

Mode Auto Swesp

@1 Avgrwr (@1 Avgrwr
Limit rf‘hrr,k PARS Limit rthnr,k
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
1 S ] ' ! i
-50 derr -50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 373.52324 MHz -58.61 dBm -45.61 dB 30.000 MHz 690.000 MHz 100.000 kHz 380.11994 MHz -58.60 dBm -45,60 dB
725,000 MHz 1.000 GHz 100.000 kHz 997.93956 MHz =-57.72 dBm -44,72 dB 725,000 MHz 1,000 GHz 100.000 kHz 957.28022 MHz -57.83 dBm -44,83 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -44.47 dBm -31.47 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -44.86 dBm -31.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -42.60 dBm -29.60 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97725 GHz -42,37 dBm -29.37 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.20277 GHz -44,41 dBm -31.41 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00477 GHz -44.51 dBm -31.51dg
( )i i [ )i ) e

Dater 12 AUG 2020 01:19:54

Date: 12 AUG 2020 01:19:13

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Sweep

pect 1

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit rf‘hrr,k PARS Limit rthnr,k
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
] 8 -~ I sl -
-50 dBm -50 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 256.43178 MHz -58.19 dBm -45.19 dB 30.000 MHz 690.000 MHz 100.000 kHz 3B2.75862 MHz -58.68 dBém -45,68 dB
725,000 MHz 1.000 GHz 100.000 kHz 986.40110 MHz -57.66 dBm -44,66 dB 725,000 MHz 1,000 GHz 100.000 kHz 9£8.37912 MHz -57.42 dBm -44,42 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -43.53 dBm -30.53 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -44.40 dBm -31.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -42,49 dBm -29,49 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42,54 dBm -29,.54 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89178 GHz -44.53 dBm -31.53 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89328 GHz -44.41 dBm -31.41 dB
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LTE Band 12 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum ué' pec 1 ué:
Ref Level 0.00 dém Offset 11.20 dB Mode Auto Swesp Ref Level 0,00 dém Offset 11.20 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rf‘hrr,k PARS Limit rthnr,k
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dbm -30 dBm
-40 dBm -40 dBm
' — al 1 — .
-50 derr -50 dBm
70 dB 70 dBm
-80 dB -80 dBm
-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 371.21439 MHz -58.33 dBm -45,33 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.50525 MHz -58.47 dBm -45.47 dB
725,000 MHz 1.000 GHz 100.000 kHz 990.52198 MHz =-57.60 dBm -44,60 dB 725,000 MHz 1,000 GHz 100.000 kHz 914.97253 MHz -57.79 dBm -44,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -44.15 dBm -31.15 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -44.44 dBm -31.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -42.27 dBm -29.27 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -42,37 dBm -29.37 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80628 GHz -44,32 dBm -31.32 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89728 GHz -44.50 dBm -31.50 d&
{ ) J v { )t J V.
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Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum pect 1
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rf‘hrr,k PARS Limit rthnr,k
Ine SPURIOUS LINE ABS PABS e LPURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dem -40 dBm
1 pmem st ™ 1 pompumrttnl - >
-50 dBm -50 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 259.07046 MHz -58.39 dBm -45,39 dB 30.000 MHz 690.000 MHz 100.000 kHz 254.78261 MHz -58.63 dBém -45.63 dB
725,000 MHz 1.000 GHz 100.000 kHz 988.59890 MHz =-57.72 dBm -44,72 dB 725,000 MHz 1,000 GHz 100.000 kHz 956.73077 MHz -57.74 dBm -44,74 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -44.41 dBm -31.41 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -44.76 dBm -31.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -42,36 dBm -29,36 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97025 GHz -42,49 dBm -20.49 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.88926 GHz -44.42 dBm -31.42 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.87978 GHz -44.31 dBm -31,31dB
( It ] ( ) ) ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 12 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum u%;" pec 1 ué]
Ref Level 0.00 dém Offset 11.20 dB Mode Auto Swesp Ref Level 0,00 dém Offset 11.20 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
40 dBm 40 dBm
T fumnseeresl ) T St LA
-50 derr -50 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 261.70915 MHz -58.42 dBm -45.42 dB 30.000 MHz 690.000 MHz 100.000 kHz 367.25637 MHz -58.65 dBm -45.65 dB
725,000 MHz 1.000 GHz 100.000 kHz 978.15934 MHz -57.66 dBm -44,66 dB 725,000 MHz 1,000 GHz 100.000 kHz 952 88462 MHz -57.67 dBm -44.67 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -43.78 dBm -30.78 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -44.73 dBm -31,73 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -42.30 dBm -29.30 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -42.40 dBm -29.40 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.87678 GHz -44,23 dBm -31.23 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.90427 GHz -44.56 dBm -31.56 dg
( 1 ] ( )|

Dater 12 AUG 2020 01:55:05
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LTE Band 12/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum w
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS PAES
. I . R
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 der -40 dBm
] T - 1 ! -y A
-50 dBm -50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 630.000 MHz 100.000 kHz 278.20090 MHz -58.62 dBm -45.62 dB 30.000 MHz 690.000 MHz 100.000 kHz 252.14393 MHz -58.60 dBm -45.60 dB
725,000 MHz 1,000 GHz 100.000 kHz 995.46703 MHz -57.67 dBm -44.67 dB 725,000 MHz 1,000 GHz 100.000 kHz 973.21429 MHz -57.90 dém -44,80 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -43.20 dBm -30.20 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -45.05 dBém -32.05 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.75578 GHz -42.44 dBm -29.44 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84977 GHz -42.46 dBm -29.46 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89276 GHz -44.50 dBm -31.50 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89678 GHz -44.47 dBm -31.47 dB
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